




 

  

 

 
 

 

 

Municipal Nutrient Removal Technologies 
Reference Document 

EPA 832-R-08-006, September 2008 

This document was prepared by the following staff from the Ann Arbor, Michigan, and 
Fairfax, Virginia, offices of Tetra Tech, Inc., under U.S. Environmental Protection Agency 
(EPA) Contract EP-C-05-046. 

Shin Joh Kang, Ph.D., P.E., Principal Author 
Kevin Olmstead, Ph.D., P.E., Author 
Krista Takacs, P.E., Author 
James Collins, Author and Project Manager 

Acknowledgements 
EPA Office of Wastewater Management staff and the authors would like to acknowledge the 
efforts of the following EPA-state project workgroup members: 

Dan Murray ─ EPA, ORD 
David Pincumbe ─ EPA Region 1 
[...]
For chemical phosphorus removal, the capital costs ranged between $0.03 and $0.29 per gpd 
capacity. The low cost was for chemical feed equipment and storage tanks for one chemical 
addition point, while the higher cost was for two chemical addition points. For biological 
phosphorus removal, the costs ranged between $0.44 and $0.47 per gpd capacity. The costs 
were from conversion of the AS process and the addition of new fermenters. 

For chemical phosphorus removal, the O&M cost range was $91 to $215 per MG treated. 
This cost included the cost of chemicals, power, labor, and the handling of the additional 
sludge caused by chemical addition. The low cost represents single-point chemical addition 
without filtration. The high cost represents two-point chemical feed with tertiary filtration to 
achieve a lower target limit, 0.1 mg/L. 

The rest of the costs presented in Table ES-1 are for combined processes that remove 
phosphorus and a nitrogen species. The following rules were applied to rationally allocate 
costs between nitrogen and phosphorus removal during preparation of the case studies 
described in Chapter 3: 

• Electrical power was proportional to oxygen demand (e.g., nitrification versus BOD 
removal). 

• The external carbon source (e.g., methanol) was entirely for nitrogen removal. 

• Fermenters were assumed to be entirely for phosphorus removal. 

Executive Summary ES-17 



 

 
 
 

 
 

 

 

 

 

 

 

Municipal Nutrient Removal Technologies Reference Document September 2008 

• The tertiary filter was assumed to be entirely for phosphorus removal. 

• The denitrification filter (capital and O&M) was assumed to be 95 percent for 
nitrogen removal and 5 percent for phosphorus removal via filtration. 

• The coagulation chemicals were assumed to be entirely for phosphorus removal. 

• Other costs were allocated in proportion to the hydraulic retention times for nitrogen 
and phosphorus removal. 

Although the focus of this document is the removal of both nitrogen and phosphorus, some of 
the study facilities have limits for only phosphorus and ammonia nitrogen. The capital cost 
estimates for these facilities ranged from $0.85 per gpd capacity (Broomfield, Colorado, for 
IFAS installation) to $3.03 per gpd capacity (Kalispell). O&M costs were available for only 
three case study facilities––Kalispell, Clark County, and Fairfax County. They ranged from 
$106 to $183 per MG treated; the lower numbers resulted from use of a fermenter, rather 
than chemical addition, to obtain TP removal. 

For combined nitrogen and phosphorus removal technologies, capital costs ranged between 
$0.58 and $3.25 per gpd capacity. The high-cost facilities typically included a fermenter, 
additional piping for the anoxic zone, swing zones, and filters. The factors that most affected 
O&M costs were the use of an external carbon source, power for the equipment installed, the 
use of chemical coagulants and polymers, and increased sludge production. 

The combined nitrogen and phosphorus removal O&M costs ranged from $60 to $265 per 
MG treated for the case study facilities. Those costs did not include labor estimates. The 
lower costs were associated with systems that use fermenters to aid in biological phosphorus 
removal (with no chemical addition), while the higher costs were associated with chemical 
addition for phosphorus or nitrogen removal. 

The O&M cost estimates generated using CAPDETWorks ranged from $199 to $448 per MG 
treated. The CAPDETWorks estimates included labor costs. The low costs reflect one-point 
chemical feed, while the high cost represents methanol feed, chemicals for phosphorus 
removal, and filtration. The life-cycle cost range was from $411 to more than $1,000 per MG 
treated. The wide range of life-cycle costs reflects the selected unit operations, chemical use, 
power use, and projected labor requirements. Details of the costs are provided in Chapter 4. 

For nitrogen removal, nitrification/denitrification attained 5–8 mg/L without extra chemicals, 
using a single anoxic zone; the capital cost ranged from $0.63 to $2.17 per gpd capacity. The 
low cost was for a PID, and the high cost was for a 4-stage Bardenpho. The range of O&M 
costs was from $122 to $453 per MG treated, representing all cost items, including 
chemicals, labor, sludge handling, and power. 

ES-18 Executive Summary 



 
 

 
 
 

 
  

 

 

 

September 2008 Municipal Nutrient Removal Technologies Reference Document 

Capital, O&M, and Life-Cycle Costs for Expansion 
Table ES-2 presents the CAPDETWorks-generated cost estimates for 20 expansion 
technologies for a 10-MGD average flow for the indicated target nutrient concentrations. The 
term expansion, as used here, is defined as a parallel train and no increase in design flow. 
Chapter 4 presents a full set of cost curves, including values for 1 and 5 MGD. For all 
technologies, costs vary; higher unit costs are associated with smaller facilities compared to 
larger facilities because of economies of scale. In general, costs are higher for the expansion 
processes compared to corresponding retrofit processes because there is no opportunity to use 
the existing facilities. Chapter 4 also includes bar graphs that show the breakdown of O&M 
for the expansion technologies into labor, energy, material, and chemical/sludge costs. The 
graphs show that the percentage of the O&M cost devoted to labor was higher for 1-MGD 
plants (labor at 40 to 50 percent of total O&M) than for 10-MGD facilities (labor at 15 to 25 
percent of total O&M). The percentages devoted to energy and chemical costs remained 
proportional to the flow. 

For chemical phosphorus removal, the cost ranged from $0.03 to $0.29 for chemical feed 
equipment and storage tanks. The O&M cost range was $91 to $215 per MG treated, based 
on one or two chemical feed points. 

For biological phosphorus removal to reach 1 mg/L without extra chemicals, the cost was 
estimated at $1.21 per gpd capacity. With a fermenter and tertiary filter, the cost went up to 
$1.52 per gpd capacity, and the O&M cost went up from $280 to $308 per MG treated. 

For combined nitrogen and phosphorus removal, the capital cost range was $1.36 to $2.48 
per gpd capacity. The lower costs were for target TN concentrations of 5 mg/L and target TP 
concentrations of 1 mg/L, while the high costs were for target concentrations of 3 mg/L TN 
and 0.1 mg/L TP. The higher costs also reflect the use of two chemical addition points and 
methanol feed. The O&M costs ranged from $259 to $477. The low cost represents high 
target TN and TP, while the high cost represents low target TN and TP limits, as shown in 
Table ES-2. 

To achieve a TP level of 0.1 mg/L or below, two-point chemical addition followed by a 
clarifier and high-performance filters might be needed. High-performance filters that can 
remove phosphorus to this level include the Dynasand D2, DensaDeg, membrane filters, and 
Trident. Emerging technologies include CoMag and Blue PRO. Cost information for these 
processes should be obtained from the manufacturers of the technologies. 

Executive Summary ES-19 



 

 
 
 

 
 

 
  

 

 

 

Municipal Nutrient Removal Technologies Reference Document September 2008 

Table ES-2. Cost estimates for expansion technologies for 10 MGD 
Nutrient/ 
target 
concentration 

Initial 
concentration Technology 

Capital 
$/gpd 

capacity 
O&M $/MG 

treated 

Life-cycle 
$/MG 

treated 

TN, 5 mg/L 

40 mg/L TN PID $0.63 $122 $273 
40 mg/L TN MLE $1.61 $309 $695 
40 mg/L TN 4-stage Bardenpho $2.17 $453 $971 
40 mg/L TN Denitrification filter $0.71 $156 $324 

TP, 1 mg/L 5 mg/L TP A/O, no additional 
equipment 

$1.21 $280 $568 

TP, 0.5 mg/L 

5 mg/L TP 1-point chemical addition $0.03 $91 $98 
5 mg/L TP A/O with fermenter $1.26 $290 $590 
5 mg/L TP A/O with fermenter and 

sand filter 
$1.52 $308 $670 

TP, 0.1 mg/L 

5 mg/L TP 2-point chemical addition 
with filter 

$0.29 $215 $283 

5 mg/L TP A/O with fermenter, filter, 
and chemical addition 

$1.55 $389 $758 

TN+TP, 5 mg/L 
& 1 mg/L 

40 mg/L TN, 5 
mg/L TP 

Step-feed $1.36 $299 $625 

40 mg/L TN, 5 
mg/L TP 

SBR $1.94 $302 $766 

40 mg/L TN, 5 
mg/L TP 

3-stage processes (e.g., 
UCT, VIP) 

$2.05 $436 $925 

TN+TP, 5 mg/L 
& 0.5 mg/L 

40 mg/L TN, 5 
mg/L TP 

5-stage Bardenpho, no 
filter 

$2.19 $452 $975 

40 mg/L TN, 5 
mg/L TP 

Modified UCT with 
fermenter and filter 

$2.33 $456 $1014 

40 mg/L TN, 5 
mg/L TP 

5-stage Bardenpho with 
filter 

$2.45 $455 $1040 

TN+TP, 5 mg/L 
& 0.1 mg/L 

40 mg/L TN, 5 
mg/L TP 

PID with chemical 
addition, clarifier, and filter 

$0.83 $259 $456 

40 mg/L TN, 5 
mg/L TP 

SBR with chemical 
addition and filter 

$1.87 $387 $834 

TN+TP, 3 mg/L 
& 0.1 mg/L 

40 mg/L TN, 5 
mg/L TP 

Nitrification with 
1-point chemical addition 
and denitrificiation filter 

$0.75 $448 $626 

40 mg/L TN, 5 
mg/L TP 

5-stage Bardenpho with 
chemical addition and filter 

$2.48 $477 $1070 

Notes: 
A/O = anoxic/oxic 
PID = phased isolation ditch 
SBR = sequencing batch reactor 
TN = total nitrogen as N 
TP = total phosphorus as P 
UCT = University of Cape Town process 
VIP = Virginia Initiative process 
For combined TN and TP technologies (TN+TP), first target number is for TN, second for TP. 

ES-20 Executive Summary 



 
 

 
 
 

 
  

September 2008 Municipal Nutrient Removal Technologies Reference Document 

Technology Selection and Permit Limits 
Chapter 5 of the document describes how to evaluate options for nutrient removal retrofits. 
The technologies are summarized in Tables 5-1 through 5-4. The first consideration is to 
determine what the candidate processes should be, which depends on the target concentration 
of the nutrient and the existing facility. 

The review of data sources performed in preparing this document identified six technologies 
that meet low (less than 3 mg/L) TN concentration limits with good reliability. These are the 
4-stage Bardenpho process with a conventional filter; the step-feed AS process with a 
conventional filter; concentric (phased) oxidation ditches; and two types of denitrification 
filters, one downflow and the other upflow. 

The technologies identified for achieving mid-level TN removal concentrations (between 3 
and 8 mg/L) are the A2/O, biological aerated filter, the MLE process, sequencing batch 
reactors, cyclic AS, biological aerated filters, IFAS, moving bed biofilm reactor, 3-stage 
Westbank, 4-stage Bardenpho and post-aeration anoxic with methanol (known as the Blue 
Plains process). The nitrogen removal technologies mentioned in the preceding paragraph 
were also identified as being able to reliably meet TN concentrations of 8 mg/L or higher 
without the use of filters. 

The technologies that meet low (less than 0.1 mg/L) TP concentration limits with good 
reliability are membrane filters, proprietary high-performance filters (Trident, Dual Sand D2, 
Advanced Filtration System, and land application through infiltration bed. The emerging 
technologies include the prioprietary Blue PRO and CoMag process. 

The additional technologies identified for meeting mid-level TP removal concentrations 
(between 0.1 and 0.5 mg/L) are chemical precipitation with conventional filter, 3-stage 
Westbank with conventional filter, chemical precipitation with tertiary clarifier and 
conventional filter, modified UCT process with conventional filter, PIDs with conventional 
filter, 5-stage Bardenpho with chemical and conventional filter, and step-feed AS with 
conventional filter. The conventional filters include sand filters, deep bed anthracite filters, 
dual-media filters, and other traditional filters. 

The technologies that meet TP concentrations between 1.0 and 0.5 mg/L are chemical 
precipitation, A/O with conventional filter preferred, 5-stage Bardenpho, the proprietary 
PhoStrip process with conventional filter preferred, and sequencing batch reactors. 

The technologies that meet concentrations of 3 mg/L or less of TN and 0.1 mg/L or less of 
TP are step-feed AS plus a tertiary clarifier with chemical addition and a high-performance 
filter, denitrification filter with chemical addition and a high-performance filter, membrane 
bioreactors with chemical addition, and the use of land application associated with any of the 
three technologies listed above. 

Executive Summary ES-21 



 

 
 
 

 
 

Municipal Nutrient Removal Technologies Reference Document September 2008 

Additional technologies that meet TN concentrations of less than 3 mg/L and achieve TP 
concentrations between 0.1 and 0.5 mg/L were identified. These are step-feed AS with a 
conventional filter, 5-stage Bardenpho with a conventional filter, PID with a conventional 
filter, denitrification filters plus chemical phosphorus removal and conventional filtration, 4-
stage Bardenpho process plus chemical phosphorus removal with conventional filtration and 
denitrification, and AS plus chemical phosphorus removal with conventional filtration. 

The technologies identified as meeting TN concentrations between 3 and 8 mg/L and 
meeting TP concentrations between 0.5 and 1 mg/L are sequencing batch reactors with 
conventional filtration, the modified UCT process, the A/O process, the PhoStrip II process, 
3-stage Westbank, step-feed AS, PIDs, and 5-stage Bardenpho, as well as the following 
technologies with chemical phosphorus removal added: A2/O, biological aerated filter, the 
MLE process, cyclic AS, biological aerated filters, IFAS, moving bed biofilm reactor, 4-
stage Bardenpho, and post-aeration anoxic with methanol (known as the Blue Plains 
process). Sequencing batch reactors and the 3-stage Westbank process can also achieve these 
limits if accompanied by chemical phosphorus removal. 

Factors in Upgrading Existing Facilities, Decision Matrix, and 
Sensitivity Analysis 
Factors to be considered in upgrading existing facilities include wastewater characteristics, 
site constraints, existing solids-handling facilities, wet-weather flows, automation and 
sensors, and sustainability. These factors are listed in Chapter 5, Tables 5-5 through 5-7. 
Among other factors, the wastewater characteristics determine the need for fermenters for 
VFA production for use in biological nutrient removal. Fermenters can produce enough 
carbon to supplement the wastewater for both biological phosphorus removal and 
denitrification. An external carbon supply should be avoided for long-term sustainability, 
where feasible. 

Site constraints could determine whether it is feasible to add new processes or whether there 
is only enough space to modify the existing facilities. Thus, such constraints are a key factor 
in making decisions regarding upgrades. 

Existing on-site sludge-handling facilities have a significant impact on selecting technologies 
and eventually sizing the selected technologies. One needs to determine whether a side-
stream treatment is needed or whether there is a need to oversize the main treatment 
processes to handle recycle loadings from solids thickening, digestion, and dewatering. For 
biological phosphorus removal processes, aerobic thickening and digestion are 
recommended. For facilities with anaerobic digestion, proper recycle loads should be 
incorporated into process sizing and selection. 

ES-22 Executive Summary 



 
 

 
 
 

 
  

 

 

 

September 2008 Municipal Nutrient Removal Technologies Reference Document 

Wet-weather flows are a significant factor in selecting technologies, as well as in 
incorporating an equalization basin. The size of the basin and its location are usually based 
on the site-specific flow conditions. 

Automation and the use of online sensors are significant factors in managing energy, labor, 
and chemicals. Cost savings from reduced energy use is a key justification for the 
investment, as well as a reliable process control measure. Online sensors monitor dissolved 
oxygen, ammonia nitrogen and nitrate nitrogen, ortho-phosphate, oxidation reduction 
potential, and some specific parameters of local interest. Supervisory control and data 